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Product: Type 1 Limestone Sub-base

Material Code: 70000126

Supplied by: Whatley

Customer:

Site:

Percent Passing

Ticket Number:

Testing Laboratory

Material type:

Job Type

Test Method

(To BSEN933-1:2020)

Sampledto:

Preparedto:

0.063 0.125

Sample number AGG-55051

Sampled by Luke Menhennet
Date Sampled 07/03/2022
Sample location Stockpile PM

Moisture Content (%)

Complies

. . 0 i i i
Size fraction (d/D) %passing  Specification (Spec)

Remarks

Results shown on this report only relate to the sample being tested and at no point did the laboratory
deviate from the test method as stated above.

Signed : Area Technical Manager
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Issue Date :10/03/2022

Hanson Aggregates is a trading name of Hanson QuarryProducts Europe Limited, a private limited company incorporated in England and Wales with registered number 0300002 and registered address Hanson
House, 14, Castle Hill, Maidenhead, Berkshire, SL6 4JJ. Hanson Quarry Products Europe Limited is a member of the HeidelbergCement Group.All orders are subject to Hanson's standard conditions of sale, a copy of

which is available at www.hanson.com/uk. Please note the report shall not be reporduced except in full without approval of Hanson Aggregates.
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